
II
MT-97 HI 

GROUP 02 - FRONT AXLE 

FRONT AXLE ASSEMBLY 

FIG. 02-1 R-l00, R-1l0, R-120, R-J30 SERIES 
~IG. 02-2 R-150, R-160, RC-160 SERIES 
~ FIG. 02-4 R-140-4x4, R-160-4x4 

FRONT AXLE TIE ROD 

FIG. 02-1 R-l00, R-llO, R-120, R-130 SERIES 

FIG. 02-3 R-150, R-160, RC-160 SERIES 

FIG. 02-4 R-I40-4x4, R-160-4x4 


FRONT AX LE DIFFERENTIAL 

FIG. 02-4 R-140-4x4, R-160-4x4 
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MT-97 

GROUP 02 - FRONT AXLE 


o:~~

1 2 3 
I I I 

OJIiiiIIIIII!!:lO @IJi 
~o@ 

FIG. 02-1 - FRONT AXLE ASSEMBLY AND TIE ROD 
(R-100, R-1l0, R-120, R-130 Series) 

KEY I 
OESCRIPTION NO. 

REQ'O I H PART NUMBER 

-
AXLE, w/BRAKES, ASM. 

R-IOO SER IES 

R-IIO SERIES 

R-120, R-130 SERIES 

128 195 R91 

97 615 R92 

129833 R91 

I 
2 

3 
4 
5 

PIN (SEE GROUP 17) ... 

NUT (SEE GROUP 17) 

WASHER (SEE GROUP 17) 

KNUCKLE, w/BUSHING, ASM. 

GUARD (SEE GROUP 17) 

2 69567 RII 

6 BUSHING 

STD. SIZE 

.015" o/s 
4 
4 

43 283 HA 

93 860 HA 

7 PLUG 4 47 385 H 

8 PIN 

STD. SIZE 

.015" ols 
2 

2 

62 835 RI 

62 896 RI 

9 
10 

II 

12 

13 

KEY 
WASHER, L~., 3/8", EXT. 

NUT, HEX., JAM, 3/BNF 
LUBRICATOR, 1/8", STGHT. 

SHIM (.005 1 
' TH I CK) 

2 
2 

2 

2 

AR 

I 

80 866 RI 
114 606 

114 494 

109 461 

80 591 RI 

14 

L 
I 

I-BEAM 
R-100, 

R-120, 

R-IIO SERIES 

R-130 SERIES 

(SEE NOTE) 
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MT-97 Rev. No.2, 7/56 
GROLIP 02 - FRONT AXLE 

FIG. 02-1 - FRONT AXLE ASSEMBLY AND TIE ROD ­

15 ROD 


16 CLA~ ,",BOLT, ASM. 


17 NUT, HEX. 3/8NF 

18 WASHER LK MEO 


19 BOLT, HEx-HO 3/SNF X 1-3/4" 


20 END, ASM. 
-~. 

LT. 

RT. 

21 SPR ING 

• 22 PLUG 

23 SEAT 

24 PLUG 


25 PI~, COTTER, 1/8 x 1-5/8" 

26 LUBR ICATOR. 1/8" S TGHT 


27 BEARING 


28 LUBRICATOR 1/8", STGHT 


29 ~M; ASM 


L T (OOUBLE) 


PT (SINGLE) 

BOL T (SEE GROUP 04) 

BOL T (SEE GROUP 04) 

NUT (SEE GROUP 04) 


NOT SERVICED SEPARATELY 

31 NUT HEX., JAM. 3/8Nc (,N BACKING PLATE) 

30 

32 SCREW, SET, 3/8Nc X I" (IN BACKING PLATE) 

KIT33 
STD. SIZE 

.015" o/s 

RIGHT HAND DRIVE 

Continued 

I 

2 

2 

2 

2 

I 

I 

2 

2 

4 
2 

2 

2 

2 

2 

I 

I 
i 

2 

2 

1 

I 

! 69 566 R2 

I 058 YX 


103 026 


103 i21 


1.82 728 
.~.--.~--

I 061 YX 

1 060 YX 

I 057 YA 


I 056 Y 


1 05') y 


13 350 V 


137 210 


109 461 


-66 991 R91 


126 121 

128 151 RII 


85 053 H~ 


114 50] 

134 56~-

i 
62 905 R93 


62 906 R93 
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MT-97 Rev. No. 2/ 7/56 

KEY 

AXLE ,/RRAKF'l ASM. 

R-150 SERIES 

R-160 RC-160 SERIES 

1 CAP 

2 WASHER LK 5/16" MED 

3 BOLT FIL-HD 5/16NF x 1/2" 

4 PIN 

5 BUSHING 

STp. 

.015" ols 

6 KEY 

7 NUT, HEX., JAM, 3/SNc 
8 WASHER, CK., 3/8", MEO. 

9 GASKET 

10 LUBR ICATOR 1/8", STGHT. 

02-4 

GROUP 02 - FRONT AXLE 

.. 
\ 

\ 

12 
I 

I 
I 

~~'hJ 

\ 
18 

11) 
I 

20 
I 

I 


ii; * e 

FIG. 02-2 - FRONT AXLE ASSEMBLY 
(R-150, R-160, RC-I60 Series) 

OESCRtPTION 

.~...­

0. 0.. ~! ~; O~.
00·I' [J' 13'OO! " 

:00::: 
I 

(DID 
27 

iB----28 
A·3397BA000-.......... -22 


I H PART NUMBER 

8~ 490 R91 

69 664 R91 

51 122 VA 

10'1 '120 

51 124 V 

69 585 RI 

6q 'i8, RI 

1,4 'il'i RI 

III 571 H 
114 503 

103 321 

51 12'1 V 

109 461 
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MT-97 Rev. No.2, 7/56 IIIGROUP 02 - FRONT AXLE 

DESCRIPTION I H PART NUMBER 

FIG. 02-2 - FRONT AXLE ASSEMBLY - Continued 

II SHIM 

.005" THICK 61 H677 

.010" THICK 61678 H 

12 I-BEAM 


R-150 SERIES 
 706ciS R2 

R-160 RC-16() SERIES '69590 RI 

13 BEARI NG AS'" 73 094 R91 


14 LUBRICATOR 1/8" STGHT. 21"\ 517 


15 ARM 

IT (DouBLE) 69 589 RI 


RT (51 NGlE) 69588 RI 


16 W_ASHER (SEE GROUP 17) 


II SCREW (SEE GROUP 17) 


18 GUARD I SEE GROUP 17) 


19 KNUCKLE w/BUSH I NGS AS'" 69 '192 RII 


20 BOLT ~IR2 

~I NUT HEX.) lK., S/8NF - 16 73'7RI 

22 PI!! COTTER 1/8 x 1-1/4" 137 195 

23 NUT HEX. SL T s/SNr 102 649 

24 BALL 
., 

51 228 VA 

25 SCREW J SET, 1/2NC x 2-1/4" 116 494 

26 NUT HEX 1/2NC 102 6"17 

27 KIT 
sm SIZE 69971 R91 __ 

.015" o/s 1~44'i'i R91 

RIGHT HAND DRIVE 

AX~E, '/RRAKFS ASM. 

R-150 SERIES 83 491 R91 

R-160, RC-160 SERIES 69 665 R91 

15 ARM 


RT (DouBLE) 69 591 RI 


IT (SINGLE) 69 586 RI 
 "­

i 

i 
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MT-97 Rev. No.2, 7/56 

GROUP 02 - FRONT AXLE 

/
4 

/.g 

i ······. ­

/
/

12 11 10 
\ 

7 
i1dIIIBOImIlIlllllll A-26068 

FIG. 02-3 - FRONT AXLE TIE ROD 
(R-150, R-160, RC-160 Series) 

NO.KEY DESCA I PTION I H PART NUMBERREQ'O 

I PIN, COTTE R, 3/32 x I" 2 137 171 

2 NUT, flEX., SLT., 1/2NF 2 102 647 

SPR I NG 2 26 492 H 

4 COVER 2 26 490 H 

5 SEAL 2 26 491 H 

.--. 
6 END ASH. 

LT, 1 46 503 HX 

RT. I .46 502 HX 

3 

7 lUBRICATOR, 1/8", STGflT, 2 109461 


8 NUT, flEX., 3/BNF 2 103 026 


9 WASHER, LK., 3/8", "'ED. ! 2 103'321 


10 CLAW 2 46 508 H 


II BOlT, flEX-flO, 3/8NF X 1-314" 2 182 728 


12 ROD I 69 582 RI 
i 

--_ .. 
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MT-97 

GROUP 02 - FRONT AXLE 

234 
I I I 

9 
I 

10 11 12
I I I 

I 

I 
I I 

~I --H 

18 19 
/ I 

O2~ r-14 
I 

~_16 
_-17 

~~~t~m 1:---20""'" ...--33 

---34 


42 
28, \ 

\ 

\ 


69 
I 
I 
I 

* 

KEV DESCRIPTION 
NO. 

j H PART NUMBERREQ"OI 
AXLE, II/BRAKES, ASM. (6.166 TO 1 RA T I 0) 


FOR 7.50 X 20 AND 8.25 X 20 TIRES 122 798 R91 

,.,>- • .,.,p'OR 11.00 x 20 TIRES 125 417 R91 

CARRIER, DIFF., AS~ (6.166 TO I RAT 10) 120 387 R91 .... 
PRINTED IN UNITED STATEs OF AMERICA 
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II 
MT-97 HIGROUP 02 - FRONT AXLE 

KEY OESCRIPTION 
NO. 

REQ'O I H PART NUMBER 

FIG. 02-4 - FRONT AXLE ASSEMBLY - Continued 

I PLUG, EXPANS ION, 1-3/4" 2 172 578 
~ NUT 16 12 603 RI 

3 STUD 16 55 843 RI 
4 _FLAN~ 2 120392 RII 

~ KNUCKLE 2 108 341 H): 
6 , NUT, HEX , 3/BNC_ 12 102 635 

7 VlAS~, LK., 3l.§", ~. I 12 103 321 
8 STUD 2 105 462 H 

9 STUD 10 105 46, H 
10 BUSHING 2 108 342 H 
I I NUT, HEX., 3/BNc 24 102 6j5 
12 WASHER, LK., 3/8" "'ED. 24 I 103 321 

13 HOUSING, AS". 
LT. I loB 305 HAY 
RT. I 108 306 HAY 

14 BALL I 74 657 H 

15 S~AP 2 112-6J4 H 
16 NUT, HEX., No. BNc 4 110 633 

17 WASHER, LK., No.8, MED. 4 121 841 

18 BOOT 2 l.i5 633 H 
19 STRAP 2 135 635 H 
20 SCREW, RD-HO., No.8 x 1-3/lt" 4 135 621 H 

21 ARM 1 120393 RI 
22 NUT, HEX., 1/2NC 16 102 637 

~- WASHER, LK., 1/2", MEO. 16 103 323 -­
24 LUBR 1CA TOR, IL8", STGHT. 2 105 465 HA 

2L SHIM 
.002" THICK AR loB 315 H 
.003" THICK AR I loB 316 H 

.010" THICK AR 108 317 H 

...'020~· TH I CK AR 54 722 RI 

,-031" T~_I CK AR loB 318 H 

26 BEAR ING 4 108 304 H 

27 BEAR ING 4 loB 301 H 

28 WASHER 2 loB 302 H 

29 SEAL, AS ... 2 loB 310 H 

30 NUT, HEX., 1/2NC 16 102 637 

31 WASHER, LK., 1/2", MED. 16 103 323 

---L.. YOKE, ASM. 2 loB 298 HY 

33 NUT, HEX., 3j4NF, S LT. I 421 639 

34 PIN, COTTER, 1/8 x 1-1/2" I 103 387 

35 STUD 16 loB 309 H 

36 BOLT, HEX-HD., 3/BNC x 1-1/4" 24 181 114 

37 PLUG, PIPE, SQ-HO., 1/2" 2 10..1 868 
38 SEAL 2 loB 294 H 

39 PLATE 4 135 636 H 

40 WASHER (SEE GROUP 04) 

41 BOLT (SEE GROUP 04) 

42 BREATHER I 110891 H 

43 HOUSING, ASM. I 120 405 R91 

44 PLUG, PIPE, CTSK., 3/8" I 444 661 
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MT-97 

GROUP 02 - FRONT AXLE 


NUMBER 

FIG. 02-4 - FRONT AXLE ASSEMBLY - Continued 

45 
46 

47 

48 

49 

50 

51 

52 

PLUG, PIPE, 

STUD 

SPACER 

SH 1M (.031" 

SCREW 

BUSHING 

LUBRICATOR, 

BOLT 

SQ-HO., 3/41' 
. __._­

TH I C K) 

5TGHT. I/~ 

I 

16 

2 

AR 

2 

2 

2 

2 

16 845 RI 

129 57J H 

119856H 

119857H 

181 161 

loB 311 H 

109 461 

loB 348 H 

-­. 

53 
. _.­

CAP 

l\JR~ 

UPR. RT. 

2 

I 

loB~H 
108 313 H 

54 YOKE 

LT. 

RT 

. ~. .. 
I 

I 

loB 345 H 

loB 346 H 

.TI. 
56 

.57 

.~ 
59 

60 

61 

62 

NUT, HEX 1/2NC 

WASHER. LK. 1/2', HED 

.BOLT 

~SHER 

ROD 

NUT,-':l.EX ,5LT. 5/&lr 
PIN COTTER, 1/8 x 1-1/2" 
BALL 

4 

4 

4 

2 

I 

2 

2 

2 

I 

102 637 

103 123 

181 110 

10'i 487 H 

120394 RI 

102~9 
137 205 

109 622 H 

63 I BALL 

1.372" 01' 

1.373" OIA. 

1.374" 0 ". 

1.375" D I A. 

I . 37~" D I A. 

1.177" OlA 

1.378" OlA 

8 
AR 

AR 

AR 

AR 

AR 

AR 

11~H 
135 309 H 

135 310 H 

16 112 RI 

135312 H 

135 313 H 

135 314 H 

64 

65 

PIN 

PIN 

2 

2 

109 623 H 

187 798 

i§ JO I NT 

RT. 

\oJ/SHAFTS ASH. 

I 120 40B R91 

LT I 120 407 R91 

67 

68 i 

69 

70 
-7-1. 

72 

73 

74 

75 

76 I 

77 
78 

79 

BEARING 

BEARING 

CASE 

WASHER 

GEAR, 16 TEETH 

WASHER 

GEAR, 10 TEETH 

SPI~ 
GEAR SET 

RIVET 

CASE 

ADJUSITR 

P IN, COTTER, 3/16 x I" 

. . 

'--'--" 

---~-.-~-. 

.. 
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2 

2 
I 

2 

2 

4 

4 

I 

I 

12 

I 

2 

2 

ST 

ST 

964 

2 010 

50318 RI 

50313 RI 

82770.. RI 

50314 RI 

20 606 RI 

50316 RI 

83 506 R93 

80 161 RI 

50319 RI 
50 102 R2 

101.!!27 
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MT-97 Rev. No.2, 7/56 

GROUP 02 - FRONT AXLE 

FIG. 02-4 - FRONT AXLE ASSEMBLY - Continued 

80 LOCK 2 13 875 V 
81 BOLT 4 69 410 RI 

82 NOT SERVICED SEPARATELY 

83 GASKET I 50 092 RI 

84 CARRIER, w/cAPs, ASM. I 83 411R 91 

85 WASHER, LK., 1/2", MEO. 10 103 323 

86 BOLT, HEX-H~:, 1/2Nf x 1-1/4" 4 80 292 RI 

87 BOLT, HEX-HO., 1/2NF x I-S/8" 6 80291 RI 

88 BEAR ING I 50 103 R92 

89 GEAR, SET I 

90 BOLT, HEX-HO., 1/4NC x 3/4" I ~506R9'81 063 

91 ' WASHER, LK. 1/4" MED. I 03 319 

92 LUBRICATOR I 388 RI 

93 BEARING 2 71 320 R91 

94 BEARING 2 50083 RI 

SPACER 

.438" THICK AR 50 261 R2 

.11111" THICK I AR 50 262 R2 

.444" TH I CK I AR 50 263 R2 

.447" THICK AR 50 264 R2 

.450" THICK AR 50 265 R2 

.453" THICK AR 50 266 R2 

.456" THICK AR 50 267 R2 

.459" TH I CK AR 50 268 R2 

.462" THICK AR 50 269 R2 

.465" THICK AR 50270 R2 

.468" TH I CK AR 50271 R2 

95 

96 SHIM .003" THICK 

LW"R. AR 50084 RI 

UPR~ AR 50 085 RI 

SHIM 

.010" THICK AR 50 086 RI 

.030" THICK AR 50087 RI 

97 

98 CAGE, w/CUPS, ASM. I 50 113 RI 

99 SEAL I 50078 RI 

100 NUT, HEX., LK., 3/BNF 8 451 114 

101 SEAL, ASM. I 79 680 H 

102 SEAL 1 82 246 R I 

103 RETAINER, w/SEAL, ASM, I 82 492 R91 

104 WASHER, LK., 3/8" 6 114 606 

105 BOLT, HEX-HD" 3/BNC x 1-1/4" 6 142 6113 H 

106 BOLT 8 60 :B9 RI 

107 FLANGE(SEE GROUP 06) 
108 WASHER (SEE GROUP 06) 
109 NUT (SEE GROUP 06) 

RIGHT HAND DRIVE 
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